ASSEMBLY INSTRUCTION/

INSTRUCTIONS D'ASSEMBLAGE
1915-1/3/35L QUEEN BED/LIT
1915-1 QUEEN BED HEADBOARD/FOOTBOARD/TETE/PIED
1915-3 QUEEN/EK S|DE RAIL/LONGERONS DE COTES
1915-38L QUEEN BED SLAT/LATTER

Thank you for puschasing this product. Please take time fo read and follow the instructions below. Check that you have all parts and hardware
hefore assembly. Paris apparently missing are often found in the packing materials. If you do not have all the parts listed, have your dealer contact
us and they will be sent to you immediately.

Merci d'avoir acheté ce produit de qualité, Vérifiez avant le montage que vous avez toutes les piéces et fixations. Les piéces qui sernblent manquer
se trouvent souvent dans les matériaux d'emballage. Si vous n'avez pas foutes les piéces de la liste, demandez a voire détaillant et nous vous les
enverrons immédiatement.

It is recommended to install protective pads under all legs and supports to avoid damage or scraiches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on
carpet,

ii est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter Fempreinte et
& empécher la décoloration quand les meubles reposent sur la moguette.

PARTS LIST / LISTE DE PIECES HARDWARE LIST / LIESE DE QUINCAILLERIE
BOLT M8 X 50mm /
A [ mEmeer || |1 | ¥ eonokwexsom
BOLT M8 X 25mm /
2 v BOULON M8 X 25mm 8
FOOTBOARD /
B == |PEDDELT 1 BOLT M6 X 60mm /
3 \M BOULON M6 X 80mm 28
4 ¢ | BOLTMBX tomm/ 4
C % SIDE RAIL/COTES | 2 BOULON M6 X 15mm
DELIT BOLT M6 X 90mm / 3
5 BOULON M6 X 90mm
CENTER RAIL / RAIL
D _—~" CentraL 1 6 | == |SPRING WASHER M&/ 5
RONDELLE D' ARRET M8
FLAT WASHER M8 /
E SUPPORT LEGS / 7 | & |RONDELLE PLATE MB 8
| jsweomear s e | o
RONDELLE D' ARRET M6
LEGS / PIEDS 9 &2 | FLATWASHERMS/ 16
F W 4 RONDELLE PLATE M6
10 ALLEN KEY M4 / 1
Q CLE ALLEN M4
G WOODEN PLATE / .
=== |PLAQUE DE BOIS ALLEN KEY M5 /
11 g CLE ALLEN M5 1
12| ADJUSTER / 3
H | o |siatsiates | 113?3%2) AJUSTEUR
L BRACKET/
13| &>  rarentheseDEL 2
© | VBX 13MM B-NUT) 3
14 ECROU DE B M8 X 13MM
CSK SCREW M4 X 32MM 18

15 | === | /Vis M4 x 32mm

* HARDWARE SETS IN 1915-1 FOR ASSEMBLY

PAGE10F 4
PAGE 1 DE 4




STEP 1/ETAPE 1

STEP 2/ETAPE 2

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 2 OF 4
PAGE 2 DE 4



STEP 3/ETAPE 3

STEP 4/ETAPE 4

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE30OF 4
PAGE3DE 4



STEP 5/ETAPE 5
1st, 6th, 8th, 13th Slat

AN

3
]

\

STEPB/ETAPE 6

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 4 OF 4
PAGE 4 DE 4



ASSEMBLY INSTRUCTION/
INSTRUCTIONS D'ASSEMBLAGE

1915K-1EK/3/3EKSL EK BED/LIT

1915K-1EK EK BED HEADBOARD/FOOTBOARD/TETE/PIED
1915-3 QUEEN/EK SIDE RAIL/LONGERONS DE COTES
1915K-3EKSL EK BED SLAT/LATTER

Thank you for purchasing this product. Please take time to read and follow the instructions below. Check that you have aif parts and hargware
befure assembly. Parts apparently missing are often found in the packing materials. If you do not have all the parts listed, have your dealer cantact
us and they will be sent to you immediately.

Merci d'aveir acheté ce produit de qualité. Vériflez avant le montage que vous avez toutes les piéces st fixations. Les piéces qui semblent manguer
se trouvent souvent dans les matériaux d'emballage. Si vous r'avez pas foutes les piéces de Ia liste, demandez 4 votre détaillant ¢t nous vous les
gnverrons immeédiatement.

it is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if placing on
3 carpet.

I est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égrafigner les planchers en bois ou autres surfaces dures, et pour limiter 'empreinte et
b empécher |la décoloration quand les meubles reposent sur la moguette.

PARTS LIST / LISTE DE PIECES HARDWARE LIST / LIESE DE QUINCAILLERIE
BOLT M8 X 50mm / 8
A | O e | 1| v |sononuexsim
BOLT M8 X 25mm /
2 Vv | BOULON M8 X 25mm 8
FOOTBOARD /
B == PIED DE LIT 1 BOLT M6 X 60mm / o8
3 M BOULON M6 X 60mm
4 i BOLT M6 X 15mm / 4
C % SIDE RAIL / COTES 2 BOULON M6 X 15mm
DELIT BOLT M8 X 90mm / 3
5 BOULON M6 X 90mm
CENTER RAIL/ RAIL
D / CENTRAL 1 B8 &= | SPRINGWASHER M8/ 5
RONDELLE D' ARRET M8
FLAT WASHER M8 /
E [ﬂ SUPPORT LEGS / , [/ | <= |RoNDELLE PLATE M8 8
SUPPORT POUR
SPRING WASHER M6/
TRANSVERSES 8 S=2 | RONDELLE D' ARRET Ms 16
LEGS / PIEDS 9 &> |FLATWASHER M6/ 16
F W 4 RONDELLE PLATE M6
10 g ALLEN KEY M4 / )
CLE ALLEN M4
G WOODEN PLATE /
= PLAQUE DE BOIS 4 1 1 ALLEN KEY M5 / ’
Q CLE ALLEN M5
12 ¢ ADJUSTER / 5
H @ |swsiames | 1S5 AJUSTEUR
L BRACKET/
13| &> |parentHesepeEL 2
© M6 X 13MM B-NUT / 3
14 ECROU DE B M6 X 13MM
CSK SCREW M4 X 32MM 18

15 | == | /vismax 32mm

* HARDWARE SETS IN 1915K-1EK FOR ASSEMBLY

PAGE 10
D

F 4
PAGE 1 DE 4



STEP 1 /ETAPE 1

STEP 2/ ETAPE 2

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 2 OF 4
PAGE2DE4



STEP 3/ETAPE 3

STEP4/ETAPE 4

127 /
&
DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.

NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 3 OF 4
PAGE3DE4



STEP5/ETAPE 5

1st, Bth, 8th, 13th Slat

“is
|
% % ;2nd, 3rd, 4th, 5th, Tth,

gth, 10th, 11th, 12th Siat

STEP 6/ETAPE 6

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 4 OF 4
PAGE4 DE 4



ASSEMBLY INSTRUCTION/
INSTRUCTIONS D'ASSEMBLAGE

1916K-1CK/3CK/3CKSL CK BED/LIT

1915K-1CK CK BED HEADBOARD/FOOTBOARD/TETE /PIED
1915K-3CK CK SIDE RAIL/LONGERONS DE COTES
1915K-3CKSL CK BED SLAT/LATTER

Thank you for purchasing this product. Please take time fo read and follow the instructions below. Check that you have all parts and hardware
before assembly, Paris apparently missing are often found in the packing materials. If you do not have af the paris listed, have your dealer contact
us and they will be seat to you immediately,

Merci d'avoir acheté ce produit de qualité. Vérifiez avant le montage que vous avez toutes les piéces et fixations. Les piéces qui semblent manquer
se frouvent souvent dans les matériaux d'emballage. Si vous n'avez pas toutes les pigces de la liste, demandez & voire détaillant et nous vous les
enverrens immédiatement.

It is recommended to install protective pads under all legs and suppeorts to avoid damage or scrafches when placing
furniture on a wood floor or other hard surface, and fo limit indentation and prevent discoloration if placing on
carpet.

fl @st recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
aviter dendommager ou d'egratigner les planchers en bois ou autres surfaces dures, et pour limiter Fempreinte et
empécher la décoloration quand Jes meubles reposent sur fa moquette.

PARTS LIST/ LISTE DE PIECES HARDWARE LIST / LIESE DE QUINCAILLERIE
BOLT M8 X 50mm /
AT [meerer | 1 ¥ jsouovuecom |
BOLT M8 X 25mm /
2 Vv | BOULON Mé X 25mm 8
FOOTBOARD /
B == |pEDDE LIT 1 BOLT M6 X 60mm / o8
3 ‘E‘W BOULON M6 X 80mm
4 ‘s,,@ BOLT M& X 15mm / 4
C % SIDERAIL/COTES | 2 BOULON M6 X 15mm
DE LIT BOLT M6 X 90mm / 3
5 BOULON M8 X 90mm
CENTER RAIL / RAIL
D CENTRAL 1 SPRING WASHER M8/
/ 6 S=2 | RONDELLE D' ARRET M8 8
FLAT WASHER M8 /
E SUPPORT LEGS / { | <= |dnDELLE PLATE VB 8
| sweeomeok | s | o e |
RONDELLE O' ARRET M85
LEGS / PIEDS 9 = FLAT WASHER M6 / 16
F W 4 RONDELLE PLATE M6
10 J}| ALLENKEY b4/ ]
CLE ALLEN M4
WOODEN PLATE /
G ==~  |PLAQUE DE BOIS 4 11 ALLEN KEY M5 / ]
g CLE ALLEN M5
12 & ADJUSTER / 3
H g | SLATS/LATTES (113?3%2) AJUSTEUR
L BRACKET/
13| @> | FarentHEsEOEL 2
' M5 X 13MM B-NUT / 3
14 ¥ | EcROU DE B M6 X 13MM
CSK SCREW M4 X 32MM 18

15 | v | /vis M4 x 3200

* HARDWARE SETS IN 1915K-1CK FOR ASSEMBLY

PAGE10
PAGE 1D

F
E

4
4



STEP 1/ETAPE 1

STEP 2/ETAPE 2

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE2QOF 4
PAGE 2 DE 4



STEP 3/ETAPE 3

STEP 4/ETAPE 4

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 3 OF 4
PAGE 3 DE 4



STEPS/ETAPES

1st, 6th, 8th, 13th Slat

< ond, 3rd, 4th, 5th, Tth,
oth, 10th, 11th, 12th Stat

STEPS5/ETAPE 6

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE4 OF 4
PAGE 4 DE 4



ASSEMBLY INSTRUCTION/

INSTRUCTIONS D'ASSEMBLAGE
1916F-1/3/35L FULL BED/LIT
1915F-1 FULL BED HEADBOARD/FOOTBOARD/TETE/PIED
1918F-3 FULL/EK SIDE RAIL/LONGERONS DE COTES
1915F-38L FULL BED SLAT/LATTER

Thank you for purchasing this product. Please take time to read and foltow the instructions below. Check that you have all parts and hardware
before assembly. Paris apparently missing are often found in the packing materials. If you do not have all the panis listed, have your dealer contact
us and they will be sent to you immediately.

Mergi d'avoir achelé ce produit de qualité, Vérifiez avant le montage que vous avez toutes les piéces ef fixations. Les piéces qui semblent manquer
se trouvent souvent dans les matériaux d'emballage, Si vous n'avez pas toutes es pieces de la liste, dermandez 4 votre détaillant st nous vous les
enverrons immédiatement,

it is recommended tc instali protective pads under all legs and supports to avoid damage or scratches when placing
furnitlre on a wood flocr or other hard surface, and to limit indentation and prevent discoloration if placing on
% carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutss les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour imiter l'empreinte et
y empécher la décoleration quand les meubles reposent sur la moquette.

PARTS LIST / LISTE DE PIECES HARDWARE LIST / LIESE DE QUINCAILLERIE
BOLT M8 X 50mm /
Al D e |, |1 VT souonuesm |
BOLT M8 X 25mm /
2 V" | BOULON M8 X 25mm 8
FOOTBOARD /
B = | PED DE LIT 1 BOLT M8 X 60mm /
3 v BOULON M6 X 60mm 28
4 i BOLT M6 X 15mm / 4
C % SIDE RAIL/COTES | 2 BOULON M6 X 15mm
DELIT BOLT M6 X 90mm / 3
5 BOULON M6 X 90mm
CENTER RAIL / RAIL
D " |CENTRAL 1 6 |<=s  SPRINGWASHER Mg/ 8
RONDELLE D' ARRET M8
FLAT WASHER M8 /
E [H SUPPORT LEGS / 7 | <> |RoNDELLE PLATE Me 8
SUPPORT POUR 3
SPRING WASHER M6/
TRANSVERSES 8 = RONDELLE D' ARRET M6 16
LEGS / PIEDS 9 &> | FLAT WASHERMS&/ 16
F W 4 RONDELLE PLATE M6
10 J}| ALLEN KEY M4/ 1
—/ | CLE ALLEN M4
G WOODEN PLATE /
— PLAQUE DE BOIS 4 ALLEN KEY M5 /
11 | =] CLE ALLEN M5 1
12 %ﬁg ADJUSTER / 5
H g™ | SLATS/LATTES (1"33P‘=§S} AJUSTEUR
L BRACKET/
13 &> | parentheseoe L 2
© M6 X 13MM B-NUT / 3
14 ECROU DE B M6 X 13MM
| CSKSCREW M4 X 32MM 18
15 = | VIS M4 X 32MM

* HARDWARE SETS IN 1915F-1 FOR ASSEMBLY

PAGE 10
PAGE1D

F4
E4



STEP 1/ ETAPE 1

STEP 2/ETAPE 2

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 2 OF 4
PAGE 2 DE 4



STEP 3/ETAPE 3

STEP 4/ETAPE 4

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE30OF 4
PAGE3DE4



STEPS/ETAPES

1st, 6th, 8th, 13th Slat

STEPGB/ETAPES

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED,
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 4 OF 4
PAGE 4 DE 4



ASSEMBLY INSTRUCTION/
INSTRUCTIONS DASSEMBLAGE

1915-4 NIGHT STAND / TABLE DE NUIT

Thank you for purchasing this product. Please take time fo read and follow the instructions below, Check that you have all paris and hardware
before assembly. Parts apparently missing are often found in the packing materials, if you do not have ali the paris listed, have your dealer contact
us and they will be sent to you immediately,

Mer¢i d'avoir acheté ce produit de qualité. Vérifiez avant le montage que vous avez toutes les piéces et fixations. Les piéces qui semblent manquer
se trouvent scuvent dans les matériaux d'emballage, Si vous n'avez pas toutes ies piéces de |a liste, demandez 4 votre détaillant st nous vous les
enverrens immédiatement.

It is recommended to install protective pads under all legs and supporis to avoid damage or scratches when placing
furniture on a wood floor or other hard surface, and to fimit indentation and prevent discoloration if placing on
carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter Fempreinte et
empécher la décoloration quand les meubles reposent sur la moguette,

PARTS LIST / LISTE DE PIECES HARDWARE LIST / LIESE DE QUINCAILLERIE
'\ | BOLT 80mm /
R 1 uummuu-(@ BOLT 80mm / _ 8
LEGS /PIED 4 2 ,Z? ALLEN KEY M4 / 1
CLE ALLEN
SPRING WASHER /
3 = : 8
B @ NIGHTSTAND / RONDELLE ¥ ARRET
TABLE DE NUIT 1 4 FLAT WASHER / o
= RONDELLE PLATE

STEP 1/ETAPE 1

LEGS AND HARDWARE ARE PACKED AND
STORED AT THE BOTTOM OF THE NIGHTSTAND, /

** HARDWARE SETS IN 1815-4 FOR ASSEMBLY

PAGE 1



ASSEMBLY INSTRUCTION/
INSTRUCTIONS D'ASSEMBLAGE

1915-5 DRESSER / BUREAU DOUBLE

Thank you for purchasing this product. Please take time to read and foliow the instructions below. Check that you have all parls and hardware
before assembly. Paris apparently missing are often found in the packing materials. If you do not have all the parts fisted, have your dealer contact
us and they will ba sent to you immeadiately.

Merci d'avoir acheté ce preduit de qualité. Varifiez avant le montage gue vous avez toutes les piéces et fixations. Les piéces qui semblent manquer
§é trouvent souvent dans les matériaux d'emballage. Si vous n'avez pas toutes les pigces de Ia liste, demandez & votre détaillant et nous vous les
envesrons immédiatement.

It is recommended to install protective pads under all legs and supports o avoid damage or scratches when placing
furniture on a wood floar or other hard surface, and to limit indentation and prevent discoloration if placing on
; carpet.

Il est recommande de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
eviter d'sndommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter l'empreinte et
empécher la décoloration quand les meubles reposent sur la moquette.

PARTS LIST/ LISTE DE PIEGES HARDWARE LIST / LIESE DE QUINCAILLERIE
lllll-@ BOLT 80mm /
1 (i BOULON 60mm 8
A LEGS/PIED 4 9 ALLEN KEY M4 / ]
EEEEEEEJ CLE ALLEN
SPRING WASHER /
3 = : 8
5 DRESSER RONDELLE D' ARRET
BUREAU DOUBLE 1 4 ELAT WASHER / 8
== RONDELLE PLATE
CSK M4 X 32MM /
5 < VIS M4 X 32MM 8

SUPPORT LEG /
C SUPPORT POUR
TRANSVERSES 1

* HARDWARE SETS IN 1915-5 FOR ASSEMBLY

PAGE 1 QOF 2
PAGE 1 DE 2



STEP 1/ETAPE 1

LEGS AND HARDWARE ARE
PACKED AND STORED AT THE
BOTTOM OF THE DRESSER.

STEP 2/ETAPE 2

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 2 OF 2
PAGE 2 DE 2



ASSEMBLY INSTRUCTION/
INSTRUCTIONS D'ASSEMBLAGE

1915-6 f MIRROR / MIRCIR

Thank you for purchasing this product. Please take fime to read and foliow the insiructions below. Check that you have all parts and hardware
before assembly. Parts apparenty missing are often found in the packing materials. If you do not have al the parts listed, have your dealer contact

us and they will be sent to you immediately.

Werct d'avoir acheté ce produit de qualité. Vérifiez avant le montage que VouS avez toutes les piéces et fixations. Les piéces qui sembient manquer

se trouvent souvent dans les matériaux d'emballage. Sivous n'avez pas toutes tes pi
anverrons imméadiaterment.

, carpet.

% empécher la décoloration quand les meubles reposent sur la moquette.

sces de |a liste, demandez & votre détaillant et nous vous fes

1l est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
aviter d'endommager ou d'égratigner les planchers en hois ou autres surfaces dures, et pour limiter Fempreinte et

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a woad floor or other hard surface, and to lirnit indentation and prevent discoloration if placing on

PARTS LIST / LISTE DE PIECES ARDWARE LiST / LIESE DE QUINCAILLERIE
MIRROR SUPPORT (@ BOLT 35mm /
A //7 R e pe | 5 1 | qummcp) | BOLT Semm) 8
MIRROIR
2 j | ALLENKEY M4/ .
B MIRROR FRAME / | 1 CLE ALLEN
CADRE DE MIROIR SPRING WASHER /
3 = RONDELLE D' ARRET| ©
C DRESSER / 1
FLAT WASHER /
COMMODE 4 == RONDELLE PLATE 8

STEP 1/ETAPE 1

~ HARDWARE SETS IN 1915-6 FOR ASSEMBLY

PAGE 1



ASSEMBLY INSTRUCTION/
INSTRUCTIONS D'ASSEMBLAGE

1915-9 CHEST / COMMODE

Thank you for purchasing this product, Please take time fo read and fallow the instructions below. Check that you have all parts and hardware
before assembly. Parts apparently missing are often found in the packing matesials. If you do not have all the paris listed, have your dealer cantact
us and they will be sent to you immediately.

Merci d'avoir acheté ce produit de qualité. Vérifiez avant le montage que vous avez foules les piéces et fixations. Les piéces qui sembient manquer
se trouvent souvent dans les matériaux d'emballage. Si vous n'avez pas toutes les pigces de la liste, demandez a votre détaillant et nous vous les
enverrons immédiaterent.

It is recommended to install protective pads under all legs and supports to aveid damage or scratches when placing
furniture on a wood floor or other hard surface, and to limit indentation and prevent discoloration if ptacing on
2 carpet.

Il est recommandé de placer des coussins protecteurs sous tous les pieds et toutes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou aufres surfaces dures, et pour limiter l'empreinte et
empé&cher la décoloration quand les meubles reposent sur la moquette.

PARTS LIST/ LISTE DE PIECES HARDWARE LIST / LIESE DE QUINCAILLERIE
(T (° BOLT 860mm /
1 LLLELEL | BOULON 60mm 8
A LEGS/PIED 4 9 J | ALLENKEY w4/ ]
CLE ALLEN
SPRING WASHER /
— 3 ==} , 8
5 ——— CHEST ) RONDELLE D' ARRET
== COMMODE 1 4 FLAT WASHER / o
= RONDELLE PLATE

= HARDWARE SETS IN 1915-9 FOR ASSEMBLY

PAGE 1 OF 2
PAGE 1 DE 2



STEP 1/ETAPE1

LEGS AND HARDWARE ARE PACKED AND
STORED AT THE BOTTOM OF THE CHEST.

STEP 2/ETAPE 2

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 2 OF 2
PAGE 2 DE 2



ASSEMBLY INSTRUCTION/
INSTRUCTIONS D'ASSEMBLAGE

1915-10 / DISPLAY CABINET / COMMODE

Thank you for purchasing this product. Please take time to read and follow the instructions below, Check that you have all parts and hardware
before assembly. Parts apparenty missing are often found in the packing matesials. if you do not have all the parts listed, have your dealer contact

us and they will be sent to you immediately. N

Merei d'avoir acheté ce produit de qualité. Vérifiez avant [e montage que vous avez toutes les piéces et fixations. Les piéces qui semblent manquer
se trouvent souvent dans les matériaux d'embailage. Si vous n'avez pas toutes les pigces de [a liste, demandez & votre détaillant et nous vous les

envemons immédiatement.

It is recommended to install protective pads under all legs and supports to avoid damage or scratches when placing
furniture on a woad floor or other hard surface, and to limit indentation and prevent discoloration if placing on

carpet.

Il est recommandé da placer des coussins protecteurs sous tous les pieds et tautes les bases des meubles pour
éviter d'endommager ou d'égratigner les planchers en bois ou autres surfaces dures, et pour limiter I'empreinte et
5, empécher [a décoloration quand les meubles reposent sur la moguette.

PARTS LIST / LISTE DE PIECES HARDWARE LIST / LIESE DE QUINCAILLERIE
i (@ BOLT 60rmm /
1 | OO L 8
A LEGS/PIED 4 2 J | ALLENKEY M4/ .
CLE ALLEN
< SPRING WASHER /
'./ DISPLAY CABINET / 3 | == lroweucoaer | °
B ‘ VITRINE 1
] FLAT WASHER /
T 4 = RONDELLE PLATE 8
SHELF SUPPORT/
5 e SUPPORTS POUR 1
7 | SHELF PANEL/ TABLETTE
C TABLETTE PANEL | 2

** HARDWARE SETS IN 1915-10 FOR ASSEMBLY

PAGE 1 OF 2
PAGE1DPEZ2



STEP 1/ETAPE 1

LEGS AND HARDWARE ARE PACKED AND
STORED AT THE BOTTOM OF THE DISPLAY
CABINET.

STEP 2/ETAPE 2

= SHELF PANELS ARE PACKED AND STORED
INSIDE THE CABINET.

DO NOT TIGHTEN BOLTS UNTIL COMPLETELY ASSEMBLED.
NE PAS SERRER LES BOULONS JUSQU'A CE QUE LE MONTAGE SOIT COMPLETMENT TERMINE

PAGE 2 OF 2
PAGE2DE 2




